
Journal of Environmental Science and Engineering A 1 (2012) 853-869 
Formerly part of Journal of Environmental Science and Engineering, ISSN 1934-8932 

 

Microbial Removal from Secondary Treated Wastewater 

Using a Hybrid System of Ultrafiltration and Reverse 

Osmosis 

Jehad Abbadi1, 2, Rinad Saleh2, Sameh Nusseibeh2, Muhannad Qurie2, Mustafa Khamis3, Rafik Karaman4, Laura 

Scrano5 and Sabino Aurelio Bufo5 

1. Department of Biology, College of Science and Technology, Al-Quds University, Jerusalem, Palestine 

2. Centre for Chemical and Biological Analysis, Al-Quds University, Jerusalem, Palestine 

3.Department of Chemistry and Chemical Technology, College of Science and Technology, Al-Quds University, Jerusalem, Palestine 

4. Department of Bioorganic Chemistry, College of Pharmacy, Al-Quds University, Jerusalem, Palestine 

5. Department of Agriculture, Forestry and Environment, University of Basilicata, Potenza 85100, Italy 

 
Received: March 16, 2012 / Accepted: April 19, 2012 / Published: July 20, 2012. 

 
Abstract: The efficiency of advanced membranes towards removal of general and specific microbes from wastewater was 
investigated. The treatment included a subsequent system of activated sludge, ultrafiltration (hollow fibre membranes with 100 kDa 
cut-off, and spiral wound membranes with 20 kDa cut-off), and RO (reverse osmosis). The removal evaluation of screened microbes 
present in treated wastewater showed that hollow fibre membrane rejected only 1 log (90% rejection) of the TPC (total microbial 
count), TC (total coliforms), and FC (faecal coliforms). A higher effectiveness was observed with spiral wound, removing 2-3 logs 
(99%-99.9%) of TPC and complete rejection of TC and FC. The RO system was successful in total rejection of all received bacteria. 
The removal evaluation of inoculated specific types of bacteria showed that the hollow membranes removed 2 logs (99%) of 
inoculated E. coli (107-108 cfu/mL inoculum), 2-3 logs (99%-99.9%) of Enterococus spp. (107-1010 cfu/mL inoculum), 1-2 logs 
(90%-99%) of Salmonella (108-1010 cfu/mL inoculum) and 1-2 logs (90%-99%) of Shigella (105-106 cfu/mL inoculum). The spiral 
wound was significantly efficient in rejecting further 3 logs of E. coli, 5 logs of Enterococus spp., 4 logs of Salmonella, and a 
complete rejection of all received bacteria was accomplished by RO membrane. The results indicate that Gram positive bacteria were 
removed much more efficiently compared to the Gram negative ones, the rationale behind such behaviour is based on cell walls 
elasticity. 

 
Key words: Wastewater treatment, microbial load removal, ultrafiltration, reverse osmosis, filtration technology, microbial fouling. 
 

1. Introduction 

The Mediterranean Region is suffering from 

significant water shortage while the clean water 

claiming is everyday increasing. As a consequence, 

the search of new supplies along with protection of 

used sources becomes of major priority [1]. The need 

of water is growing rapidly in Palestine due to rapid 

population growth, urbanization and socioeconomic 

                                                           
Corresponding author: Rafik Karaman, professor, main 

research fields: pharmaceuticals, design and stability. E-mail: 
dr_karaman@yahoo.com.  

development. On the other hand, the increased 

production of wastewater creates a series of problems, 

including large-scale discharge of untreated 

wastewater, leaking of collected wastewater from 

sewer systems and cesspits, malfunction of 

wastewater treatment plants, and uncontrolled reuse of 

untreated wastewater by the irrigation sector [2]. The 

discharge of raw wastewater causes a major potential 

health hazard because part of it percolates into the 

ground affecting groundwater quality [3]. On the 

contrary, appropriate and sustainable sewage 

DAVID  PUBLISHING 

D 



Microbial Removal from Secondary Treated Wastewater Using a Hybrid System  
of Ultrafiltration and Reverse Osmosis 

  

854

treatment systems can help to preserve biodiversity, 

maintain healthy ecosystems [4, 5], protect the public 

health [6-11], and provide water for unrestricted 

irrigation [12]. 

The choice of a wastewater treatment process for 

every particular application depends on the quality of 

the raw wastewater, the required quality of the treated 

water, and the economic resources available to sustain 

a treatment plant [13]. At the present time, most of 

wastewater treatment processes are undergoing 

continual and intensive development [12]. Generally, 

wastewater treatment is achieved by the removal of 

the suspended solids, dissolved chemicals, and 

pathogens. Therefore, wastewater treatment plants are 

built including a variety of physical, chemical and 

biological processes [14, 15]. The treatment processes 

of wastewater may comprise: (i) primary treatment, (ii) 

secondary treatment, and (iii) tertiary treatment. 

Advanced wastewater treatments consist of integrated 

series of steps. The primary treatment includes simple 

processes such as screening and grit removal to 

eliminate the gross solids, a sedimentation stage and a 

simple settling of solid materials [3]. In the secondary 

treatment sometimes the aeration and sedimentation 

are combined in a unique reactor [3] in which tricking 

filtration and activated sludge processes are carried 

out aiming at removal of biodegradable dissolved and 

dispersed organic matter by means of aerobic and 

anaerobic bio-reactions [16]. In the tertiary treatment 

specific pollutants, such as nitrogen and phosphorous 

or industrial pollutants, such as heavy metals, are 

removed.  

The objective of tertiary treatment is to return 

wastewater to nearly its original quality [17], and it is 

used to lower as much as possible the concentration of 

BOD (biochemical oxygen demand), nitrogen, 

phosphorus, suspended and dissolved solids [15]. The 

tertiary treatment processes use chemical treatment, 

filtration, disinfection, membrane filtration, MBR 

(membrane bio-reactor), reverse osmosis and 

epuvalization [3, 18]. Chlorination is a crucial step in 

many treatment plants to kill microorganisms 

remaining after the biological treatment [3, 19]. Since 

many organic compounds can react with chlorine 

forming toxic compounds affecting the beneficial use 

of recycled water as in the case of trihalomethanes [3], 

the World Health Organization has established a 

guideline value of 5 mg/L for chlorine in drinking 

water [20]. 

Filtration by membrane technology is a relatively 

recent developing technology used to remove specific 

colloidal sized materials enabling the dissolved 

molecules pass through. There are different examples 

of membrane filtering systems such as MF 

(micro-filtration), UF (ultra-filtration) and RO 

(reverse osmosis) [15]. UF is a technique that has 

been used in various approaches since 1970s for the 

removal of microbes and viruses in water [21]. 

Currently, there are four common configurations of 

UF membranes: SW (spiral wound), HF (hollow 

fibres), tubular and plate and frame. Reverse osmosis 

membranes are capable for rejecting bacteria, salts, 

sugars, proteins and dyes. RO membranes like all 

other membranes are subjected to fouling by “cake 

layer” formation or scaling [22]. Integrating 

membrane systems (UF and RO membranes) with 

biological units such as activated sludge process may 

be a very efficient system in treating wastewater, 

rejecting microbes, and reducing membrane fouling 

without a need to chlorination. 

Al-Quds University wastewater treatment plant 

collects a mixture of black, gray, and storm water, as 

well as wastewater (from certain laboratories). The 

treatment plant consists of a primary treatment (two 

stage primary settling basin), and secondary treatment 

(activated sludge with a hydraulic retention time of 

16-20 h, followed by coagulation and chlorination). 

Then the secondary effluent is introduced to a sand 

filter before entering the ultrafiltration membrane, 

which consists of a UF HF (hollow fiber) with 100 

kDa cut-off filters as pre polishing stage for the UF 

spiral wound with 20 kDa cut-off filters. The spiral 



Microbial Removal from Secondary Treated Wastewater Using a Hybrid System  
of Ultrafiltration and Reverse Osmosis 

  

855

wound stage produces good water quality with less 

than 20 ppm BOD and less than 30 ppm TSS (total 

suspended solids) and free from fecal coliform 

bacteria, which makes the water suitable for non 

restricted irrigation. After ultrafiltration process, the 

effluent is filtered by activated carbon column 

followed by a reverse osmosis (advanced treatment). 

Then a blend of UF effluent and effluents of reverse 

osmosis with salt content similar to that of fresh water 

are used for irrigation. It is worth noting that before 

the installation of ultra filtration with hollow fiber 

membrane, the spiral wound membranes had suffered 

severely from fouling which rendered this process to 

be expensive and not feasible. This fouling was 

mostly eliminated and thus the operation of the system 

improved significantly with the introduction of the HF 

unit.  

The objective of this study was to assess the 

effective removal of different types of bacteria using 

integrated wastewater treatment, including primary 

and activated sludge steps, and a subsequent hybrid 

system of ultrafiltration (hollow fibre and spiral 

wound UF membranes) and reverse osmosis. 

2. Materials and Methods 

2.1 Experimental Plant 

The experiment for the evaluation of microbial 

removal from wastewater was conducted at Al-Quds 

University treatment plant. Wastewater to be treated in 

the Al-Quds plant is a mixture of black (from toilets), 

gray (from showers and sinks), and storm (rain) 

waters collected from the university campus, which 

hosts approximately 13,000 students and staff 

members in the day time. The plant includes a primary 

settling basin, followed by activated sludge unit, two 

ultrafiltration units and a reverse osmosis system.  

The unit for the activated sludge process is able to 

treat up to 50 m3/day of wastewater with 16-20 hours 

retention time. During aeration, the microorganisms 

metabolize the organic matter giving rise to a 

reduction of wastewater BOD. Wastewater is then 

treated with aluminium sulphate as coagulating agent 

to promote the removal of suspended solids. The 

secondary effluent is introduced into a sand filter 

before entering the first UF unit that houses HF 

membrane with 100 kDa cut-off. Then the permeate is 

introduced into the second UF unit that houses the SW 

membrane with 20 kDa cut-off. After the UF process, 

the effluent is subjected to an activated-carbon 

adsorbent followed by RO. The treated wastewater is 

collected for reuse in a special pond and the 

destruction of microbes is achieved by chlorination in 

the form of Trichlor discs. For our experimental 

purposes, a part of activated sludge treated wastewater 

was carried to the ultrafiltration system bypassing the 

chlorination step, which can damage the RO 

membranes. The ultrafiltration system used consists of 

two components: a hollow fibre UF unit having a 

capacity 36 m3/day and a spiral wound UF unit with a 

capacity of 12 m3/day according to the manufacturer’s 

specifications. The hollow fibre unit is equipped with 

two pressure vessels that house the hollow fibre 

membranes having 100 kDa cut-off (AST 

technologies, Model No. 8000 WOUT_IN_8080, 

Israel). The spiral wound UF membranes consist of 

three layers: a polyester support web, a micro-porous 

polysulfone interlayer and ultra-thin barrier coating on 

the surface. The UF membrane type is NIROSOFT 

RM10-8, 8040 spiral wound. The MWCO (molecular 

weight cut-off) of the membrane is 20 kDa which is 

equivalent to 0.01 micron separation rate.  

The UF compartment consists of a couple of 2 × 4 

inch pressure vessels having a pressure resistance up 

to 150 psi. Each vessel holds two separate membranes. 

The RO membranes are manufactured from thin 

polyamide film having a working pH ranging 1-11 

(model BW30-4040 by DOW Filmtec, USA). The RO 

compartment consists of 1 × 4 inch pressure vessel of 

composite material with a pressure resistance up to 

400 psi. The vessel holds two 4 inches RO membranes. 

An anti-scaling commercial product (NCS-106-FG, 

mainly containing phosphonic acid disodium salt) is 



Microbial Removal from Secondary Treated Wastewater Using a Hybrid System  
of Ultrafiltration and Reverse Osmosis 

  

856

continuously dosed to the RO feed at a concentration 

of 4 ppm in order to prevent the deposition of divalent 

ions. The RO system is designed to remove major ions 

and heavy metals with a permeate capacity of 0.5 m3/h 

(12 m3/day). 

During the experiment, the secondary treated 

effluent was pumped to the hollow fibre 

ultra-filtration unit, then to the spiral wound 

ultra-filtration unit. The UF permeate was collected in 

a special tank and used to feed the RO unit.  

2.2 Screening of Microbial Parameters 

For screening purposes, five samples were monthly 

collected. Each sampling included raw wastewater, 

waters after activated sludge process, after hollow 

fibre UF, after spiral wound UF, and finally after 

reverse osmosis. The microbial parameters screened 

were: total microbial count, total coliform and faecal 

coliform contents, and finally Escherichia coli and 

Enterococus spp. as specific bacterial charge. 

Wastewater carried from the Al-Quds plant was 

free from Shigella and Salmonella. This indicates that 

the university community was free from diseases 

caused by these bacteria. However, these types of 

bacteria may be found in the wastewater from 

hospitals and health centres or domestic wastewater; 

for this reason, Shigella spp. and Salmonella spp. were 

considered in modelling experiments as depicted 

below. 

2.3 Modelling Experiment 

In order to assess the efficiency of the hybrid 

system of ultrafiltration and reverse osmosis, four 

model bacteria were used in the modelling experiment: 

three Gram negative (E coli, Salmonella spp., and 

Shigella spp.) and a Gram positive (Enterococus spp.). 

Microbes selected for this investigation were grown in 

the laboratory under complete sterile technique, and 

separately inoculated using specific counts in 500-L 

fresh water contained in 1,500-L plastic tanks. The 

inoculated water was passed through the hollow fibre   

UF unit followed by spiral wound UF unit, and finally 

through the RO system. 

Microbial analyses were performed on samples 

collected from the inoculation containers, after the 

filtration with the hollow fibre membranes, from the 

retentate of hollow fibre UF, after the filtration with 

the spiral wound membranes, from the retentate of 

spiral wound UF, after reverse osmosis, and from the 

retentate of reverse osmosis. 

2.4 Isolation, Identification and Counting of Bacteria 

Counting and identification of all types of screened 

and model microbes were done according to standard 

methods for examination of water and wastewater [23]. 

Bacteria in the samples were counted directly after 

sampling under complete sterile technique. Serial 

dilutions with sterile peptone water were done 

whenever it was required. The growth media, growing 

conditions and colonies characteristics of tested 

microbes are listed in Table 1. 

A no-treated wastewater sample was filtered 

through a 0.45 μm filter under complete sterile 

conditions. The filter was then placed on sterile M-FC  
 

Table 1  Growth media, suitable conditions for bacterial tests, and colony characteristic colour of tested bacteria. 

Bacterial type Medium 
Incubation 
temperature (°C) 

Incubation 
time (h) 

Colony colour 

Total coliform M-Endo agar 37 24 Green metallic sheen 